
Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-812089 CVD Shaft 89mm

||

x x x x x x x

||

x x x x x x x

BRC-812095 CVD Shaft 95mm

||

x x x x

||

x x x x

BRC-812110 CVD Shaft 110mm

||

x x x

||

x x x x

BRC-812118 CVD Shaft 118mm

||

x

||

x

BRC-812120 CVD Shaft 120mm

||

x

||

x

BRC-815114 1/8 CVD Duct Cover

||

x x x x x x x x

||

x x x x x x x x

BRC-815116 1/8 Center CVD Connector

||

x x x x x x x x

||

x x x x x x x x

BRC-815127 1/8 CVD Wheel Axle

||

x x x x x x x x

||

x x x x x x x x

BRC-815145 1/8 Wheel CVD Connector

||

x x x x x x x x

||

x x x x x x x x

BRC-815330 Differential Cup, Complete

||

x x x x x x x x

||

x x x x x x x x

BRC-816510 Pinion Gear 10T

|| ||

o o o o o o o o

BRC-816511 Pinion Gear 11T

|| ||

o o o o o o o o

BRC-816512 Pinion Gear 12T

|| ||

o o o o o o o o

BRC-816513 Pinion Gear 13T

|| ||

o o o o o o o o

BRC-816514 Pinion Gear 14T

|| ||

o o o o o o o o

BRC-816515 Pinion Gear 15T

|| ||

o o o o o o o o

BRC-816516 Pinion Gear 16T

|| ||

o o o o o o o o

BRC-816517 Pinion Gear 17T

|| ||

o o o o o o o o

BRC-816518 Pinion Gear 18T

|| ||

o o o o o o o o

BRC-816519 Pinion Gear 19T

|| ||

o o o o o o o o

BRC-816611 Coupling 11T

||

o o o

||

BRC-816613 Coupling 13T

||

o o o o o

||

BRC-816614 Coupling 14T

||

o o o o o

||

BRC-816615 Coupling 15T

||

o o o o o

||

BRC-816616 Coupling 16T

||

o o o o o

||

BRC-816617 Coupling 17T

||

o o o o o

||



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-816618 Coupling 18T

||

o o o o o

||

BRC-816609 Clutch Bell (9T)

||

o o o

||

BRC-816610 Clutch Bell (10T)

||

o o o

||

BRC-816624 Coupling Set 14T

||

o o o o o

||

BRC-816621 Coupling Set 11T

||

o o o

||

BRC-816620 Clutch Set 10T

||

o o o

||

BRC-816713 Bevel Gear 13T

||

x x x x x x x x

||

x x x x x x x x

BRC--816743 Differential Gear 43T

||

x x x x x x x x

||

x x x x x x x x

BRC-816846 Center Spur Gear 46T

||

x x x x x

||

x x x x x

BRC-816849 Center Spur Gear 49T

||

x x x

||

x x x

|| ||

BRC-818089 CVD Universal Joint  89mm (FR/RR), Complete

||

x x x x x x x

||

x x x x x x x

BRC-818118 CVD Universal Joint 118mm (RR), Complete

||

x

||

x

BRC-818120 CVD Universal Joint 120mm (FR), Complete

||

x

||

x

BRC-819089 CVD Universal Joint 89 mm (CR/FR), Complete

||

x x x x

||

x x x x

BRC-819095 CVD Universal Joint 95 mm (CR/RR), Complete

||

x x x x

||

x x x x

BRC-819110 CVD Universal Joint 110 mm (CR/RR-FR), Complete

||

x x x x

||

x x x x

|| ||

BRC-819727 Differential Gear and Pins, Complete

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-821428 Gear Shaft

||

O O O O O O O O

||

O O O O O O O O

BRC-819743 Front/Rear Complete Differential (43T)

||

x x x x x x x x

||

x x x x x x x x

BRC-819846 Center Complete Differential (46T)

||

x x x o o o x x

||

x x x o o o x x

BRC-819849 Center Complete Differential (49T)

||

o o o x x x o o

||

o o o x x x o o

|| ||

BRC-821010 Engine Nut + Pad

||

x x x x x x x x

||



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

|| ||

BRC-821630 Shock Pin

||

x x x x x x x x

||

x x x x x x x x

BRC-821715 Shock Pin and  Hex Screw  M3x25

||

x o o o x o

||

x o o o x o .

BRC-828249 Brake Cam Shafts

||

x x x x x x x x

||

|| ||

BRC-831705 17mm Wheel Nuts

||

x x x x x x x x

||

x x x x x x x x

BRC-831727 17mm Wheel Hex

||

x x x x x x x

||

x x x x x x x

BRC-832801 Differential Solid Axle

||

o o o o o o o o

||

o o o o o o o o

BRC-832632 Aluminum Body Post

||

0 0 0 0 0 0 0 0

||

0 0 0 0 0 0 0 0

|| ||

BRC-833505 Front Reinforcement Bar 6mm, Complete

||

o o o o

||

o o o o

BRC-833506 Rear Reinforcement Bar 6mm, Complete

||

o o o o

||

o o o o

|| ||

BRC-833511 1/8 Flywheel

||

x x x x x x x x

||

BRC-833521 Clutch Shoes+Springs

||

x x x x x x x x

||

|| ||

BRC-835111 FF/FF Suspension Mount

||

x x x x x x x x

||

x x x x x x x x

BRC-835121 Front Upper Suspension Mount

||

x x x x x x x

||

x x x x x x x

BRC-835131 FR/RR Suspension mount

||

x x x x x x x x

||

x x x x x x x x

BRC-835141 RR/FF Suspension Mount

||

x x x x

||

x x x x

BRC-835151 RR/RR Suspension Mount

||

x x x x x x x x

||

x x x x x x x x

BRC-835521 Front Upper Suspension Mount

||

x

||

x

BRC-835541 Rear /Front Suspension Mount

||

x

||

x

BRC-835741 Rear /Front Suspension Mount

||

x x X

||

x x X

|| ||

BRC-836402 Motor Ring (for diameter 36-42mm motor)

||

o o o o o o o o

||

x x x x x x x x



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-836408 Motor Mount, Complete

||

o o o o o o o o

||

x x x x x x x x

|| ||

BRC-836121 Front Shock Tower 5mm

||

x o o o X o

||

x o o o X o

BRC-836131 Rear Shock Tower 5mm

||

x o o o X o

||

x o o o X o

|| ||

BRC-838116 Exhaust Pipe Mount+Spring & screws

||

x x x x

||

BRC-838156 Exhaust Pipe Mount+Spring & screws

||

x x x x

||

|| ||

BRC-838163 Steering Blocks

||

x x x x x x

||

x x x x x x

|| ||

BRC-838223 Engine Mount, Complete

||

x x x x x x

||

|| ||

BRC-838410 Conversion Kit - 1/8 Nitro to EC (42 Motor)

||

o o o o o o o o

||

o o o o o o o o

BRC-838443 Servo Saver, Complete

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-838822 Front/Rear Reinforcement Brace, Complete

||

x x x x

||

x x x

BRC-838926 Front/Rear Reinforcement Brace, Complete

||

x X X X

||

x X X X

|| ||

BRC-832840 Extended Body Posts H8*M6*40mm

||

o o

||

o o

BRC-832850 Extended Body Posts H8*M6*50mm

||

o X

||

o X

BRC-832702 Wing Washer 7×14×2mm

||

o o o o o o o o

||

o o o o o o o o

BRC-831738 Wheel Axle Mount 17mm- Extended, Complete

||

X

||

X

|| ||

BRC-842201 Shock Cap

||

x x x x x x x x

||

x x x x x x x x

BRC-842202 Shock Cap Nut

||

x x x x x x x x

||

x x x x x x x x

BRC-842203 Shock Shims

||

x x x x x x x x

||

x x x x x x x x



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-842204 Shock Shaft Spacer 

||

x x x x x x x x

||

x x x x x x x x

BRC-846208 Aluminum Shock Cap

||

x x x x x x x x

||

x x x x x x x x

BRC-846209 Springs Clip

||

x x x x x x x x

||

x x x x x x x x

BRC-842213 Shock Piston, White (Dia 16mm * 1.3)

||

o o o o o o o o

||

o o o o o o o o

BRC-842215 Shock Piston, Black (Dia 16mm * 1.5)

||

x x x x x x x x

||

x x x x x x x x

BRC-842238 Shock Body 19x38mm - Short

||

x x

||

x x

BRC-842246 Shock Body 19x46mm - Medium

||

x x x x x x x x

||

x x x x x x x x

BRC-842256 Shock Body 19x56mm - Long

||

x x x x x x

||

x x x x x x

BRC-844048 Shock Shaft  - Dia. 4mm x 48

||

x x

||

x x

BRC-844056 Shock Shaft  - Dia. 4mm x 56

||

x x x x x x x x

||

x x x x x x x x

BRC-844066 Shock Shaft  - Dia. 4mm x 66

||

x x x x x x

||

x x x x x x

BRC-848090 Shock 90mm (Complete) - Short

||

x x

||

x x

BRC-848106 Shock 106mm (Complete) - Medium

||

x x x x x x X X

||

x x x x x x X X

BRC-848126 Shock 126mm (Complete) - Long

||

x x x x x x

||

x x x x x x

|| ||

BRC-850125 Front Sway Bar 2.5

||

o o o o o o o o

||

o o o o o o o o

BRC-850128 Front Sway Bar 2.8

||

o o o o o o o o

||

o o o o o o o o

BRC-850130 Front Sway Bar 3.0

||

o o o o o o o o

||

o o o o o o o o

BRC-850225 Rear Sway Bar  2.5

||

o o o o o o o o

||

o o o o o o o o

BRC-850228 Rear Sway Bar  2.8

||

o o o o o o o o

||

o o o o o o o o

BRC-850230 Rear Sway Bar  3.0

||

o o o o o o o o

||

o o o o o o o o

|| ||

BRC-850309 Spring 0.9

||

o o o o o o o o

||

BRC-850310 Spring 0.10

||

x x x x x x x x

||

BRC-850311 Spring 0.11

||

o o o o o o o o

||

BRC-850312 Spring 0.12

||

o o o o o o o o

||



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-850413 Spring Connector 

||

x x x x x x x x

||

x x x x x x

BRC-850813 Exhaust Springs

||

x x x x x x x x

||

BRC-850907 1/8 Body Clips 7mm

||

x x x x x x x x

||

x x x x x x

BRC-850912 1/10 Body Clips 6mm

||

x x x x x x x x

||

x x x x x x

BRC-854245 Spring 2.0*4.5*40 - Red

||

o o

||

o o

BRC--854250  Spring 2.0*5.0*40 -  Yellow

||

o o

||

o o

BRC--854255  Spring 2.0*5.5*40 -  Blue

||

o o

||

o o

BRC-854260  Spring 2.0*6.0*40 - Green

||

o o

||

o o

BRC-856555 Spring 1.5*5.5*65 - Red 

||

o o o o o o o o

||

o o o o o o o o

BRC-856565 Spring 1.5*6.5*65 - Silver 

||

x x x x x x x x

||

x x x x x x x x

BRC-856575 Spring 1.5*7.5*70 - Gold 

||

o o o o o o o o

||

o o o o o o o o

BRC--858565 Spring 1.5*6.5*80 - Red 

||

o o o o o o

||

o o o o o o

BRC-858575 Spring 1.5*7.5*80 - Silver 

||

x x x x x x x x

||

x x x x x x x x

BRC--858585 Spring 1.5*8.5*80 - Gold 

||

o o o o o o

||

o o o o o o

BRC-858675 Spring 1.6*7.5*80 - Red 

||

o o o o o o

||

o o o o o o

|| ||

BRC-858590 Brake & Throttle Complete

||

x x x x x x x x

||

|| ||

BRC-861111 Aluminum Chassis 3*420mm

||

o o o o

||

o o o o

BRC-861112 Aluminum Chassis 3*420mm - Super Hard

||

x x x x

||

x x x x

BRC-861151 Steering Plate, Complete

||

x x x x x x x x

||

x x x x x x x x

BRC-861171 Engine Mount

||

x x x x x x x x

||

BRC-861172 Engine Mount - Super Hard

||

o o o o o o o o

||

|| ||

BRC-861511 Aluminium Chassis

||

o o o o

||

o o o o

BRC-861512 Aluminum Chassis - Super Hard

||

x x x x

||

x x x x



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-861522 Front Shock Tower 3mm - Super Hard

||

x x x x o

||

x x x x o

BRC-861532 Rear Shock Tower 3mm - Super Hard

||

x x x x o

||

x x x x o

|| ||

BRC-861632 Rear Shock Tower 3mm - Super Hard

||

x x

||

x x

|| ||

BRC-863141 Shock Plate - Fiber

||

x x x x

||

BRC-863161 Steering Plate - Fiber

||

x x x x x x x x

||

x x x x x x x x

BRC-863181 Center Differential Cover - Fiber

||

x x x x x x x x

||

x x x x x x x x

BRC-863541 Shock Plate - Fiber

||

x x x x

||

BRC-865701 Differential Gasket

||

x x x x x x x x

||

x x x x x x x x

BRC-868101 Foam Filter

||

x x x x x x x x

||

BRC-868502 Brake Disc, Complete

||

x x x x x x x x

||

|| ||

BRC-868601 Foam Bumper

||

x x

||

x x

|| ||

BRC-880101 Front Bumper

||

x x x x x x

||

x x x x x x

BRC-880102 Steering Block

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-880703 Ball End 7.8*43

||

X X X X X X X

||

X X X X X X X

BRC-880704 Ball End 6.8*28

||

x x x x x x x x

||

x x x x x x x x

BRC-880705 Ball End 5.8*20

||

x x x x x x x x

||

x x x x x x x x

BRC-880706 Ball End 5.8mm *15

||

x x x x x x x x

||

x x x x x x x x

BRC-880801 Differential Case, Complete

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC--881011 Diaphragm Tank

||

x x x x x x x x

||

BRC-881206 Chassis Support Brace Mount

||

x x x x x x x x

||

x x x x x x x x



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-881501Y Rim Yellow - Buggy

||

o o o o o

||

o o o o o

BRC-881501G Rim Green - Buggy

||

o o o o o

||

o o o o o

BRC-881501B Rim Black - Buggy

||

x x x x x

||

x x x x x

BRC-881501W Rim White - Buggy

||

o o o o o

||

o o o o o

BRC-881901Y Rim Yellow - Monster Truck

||

o

||

o

BRC-881901G Rim Green - Monster Truck

||

o

||

o

BRC-881901B Rim Black - Monster Truck

||

x

||

x

BRC-885303 Rear Suspension Rod End 7.8*56, Complete

||

x

||

x

|| ||

BRC--885402 Ball End 6.8*24

||

x x x x x x x x

||

x x x x x x x x

BRC-885701Y Rim Yellow

||

o

||

o

BRC-885701B Rim Black

||

x

||

x

BRC-885701W Rim White 

||

o

||

o

BRC-886803 Body Pole

||

x x x x x x x x

||

x x x x x x x x

BRC-886805 Front Bumper Foam Upper Mount

||

x x

||

x x

BRC-886806 Composite Bumper

||

x x

||

x x

BRC-886807 Rear Bumper

||

x x

||

x x

BRC-888048 Servo Horn, Complete

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-888106 Post and Servo Mount Set

||

x x x x x x x x

||

|| ||

BRC-888123 Body Post (For Buggy Only)

||

x

||

x

BRC-888126 Front Upper Suspension Arm 6 * 82, Complete

||

x x x x x x x

||

x x x x x x x

BRC-888127 Front/Rear Wing Mount, Complete

||

x x

||

x x

|| ||

BRC-888143Y Rear Wing-Yellow, Complete

||

o o

||

o o



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-888143G Rear Wing-Green, Complete

||

o o

||

o o

BRC-888143W Rear Wing-White, Complete

||

o o

||

o o

BRC-888143B Rear Wing-Black, Complete

||

x x

||

x x

BRC-888163 Guard - Left and Right, Complete

||

x x x x x

||

x x x x x

|| ||

BRC-888173 Body Brace & Body Post (Monster Truck) - Complete

||

o o

||

o o

BRC-888193 Fuel Tank (125cc), Complete

||

x x x x x x x x

||

|| ||

BRC-888203 Front Lower Suspension Arm, Complete

||

x x x x x

||

x x x x x x x

BRC-888303 Rear Lower Suspension Arm, Complete

||

x x x x x

||

x x x x x x x

BRC-888306 Battery/Receiver Case, Complete

||

x x x x x x x x

||

BRC-888340 Turnbuckle m3*50 (with ball end), Complete

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-888403 Gear Box,  Complete

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-888445 Steering Rod Set m4*68

||

x x x x x x x x

||

x x x x x x x x

BRC-888473 Steering Rod Set m4*96

||

x

||

x

|| ||

BRC-888503 Rear Upright

||

x

||

BRC-888512 Bushing Set

||

x x x x x x x x

||

x x x x x x x x

BRC-888513 Lower Rear Suspension Arm, Complete

||

x

||

x

BRC-888523 Lower  Rear Suspension Arm, Complete

||

x

||

x

BRC-888526 Upper Front Suspension Arm Set m6*114

||

x

||

x

BRC-888536 Rear Upper Suspension Arm Set m5*118

||

x

||

x

BRC-888736 Rear Upper Suspension Arm Set m5*84

||

x x x x x x x

||

x x x x x x x

|| ||



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-888804 Body Mount Set

||

x x

||

x x

BRC-888805 Centre Differential mount

||

x x x x x x x x

||

x x x x x x x x

BRC-888806 Body Mount, Complete Set

||

x x x x x

||

x x x x x

|| ||

BRC-888908Y Air Filter, Yellow

||

o o o o o o o o

||

BRC--888908G Air Filter, Green

||

o o o o o o o o

||

BRC-888908B Air Filter,  Black

||

o o o o o o o o

||

|| ||

BRC-888915 Battery Case + Servo Mount

||

o o o o o o o o

||

x x x x x x x x

BRC-889101 Battery Tray

||

o o o o o o o o

||

x x x x x x x x

BRC-889102 Receiver Box

||

x x x x x x x x

||

o o o o o o o o

BRC-886803 Body Post

||

o o

||

o o

|| ||

BRC-890101 Shock Boots

||

o o o o o o o o

||

o o o o o o o o

BRC-890403 Switch Box - White

||

x x x x x x x x

||

BRC-890501 Silicone Tubing, Red

||

o o o o o o o o

||

BRC-890502 Silicone Tubing, Blue

||

o o o o o o o o

||

BRC-890503 Silicone Tubing, White

||

o o o o o o o o

||

BRC-890522 Shock Diapham

||

x x x x x x x x

||

x x x x x x x x

BRC-890901 Velcro Battery Straps

||

o o o o o o o o

||

x x x x x x x x

BRC-890910 Antenna Rod 10cm

||

x x x x x x x x

||

x x x x x x x x

BRC-891081 Tire Insert - Buggy

||

o o o o o o

||

o o o o o

BRC-891083 Tire Insert  - Monster Truck

||

x

||

x

BRC-891085 Tires Insert

||

x

||

x

BRC-891185 Tires Insert - High Density 130*85

||

x

||

x

BRC-895811 Tire with Foam Insert 115*40MM, Buggy

||

o x x

||

o x x



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-895812 Tire with Foam Insert 115*40MM, Buggy

||

o o o o o

||

o o o o o

BRC-895831 Tire with Foam Insert, 160*60MM - Monster Truck

||

x

||

x

BRC-895851 Tire with Foam Insert, 150*80MM - Hard

||

o x

||

o x

BRC-895852 Tire with Form Insert, 150*80MM - 45A Soft

||

o

||

o

BRC-895853 Tire with Form Insert, 150*80MM - 40A Super Soft

||

o

||

o

BRC-895861 Tire with Foam Insert 110*40MM, Buggy

||

x x

||

x x

BRC-895862 Tire with Foam Insert 110*40MM, Buggy

||

o o

||

o o

|| ||

BRC-896811Y Tire-rim Complete, Yellow - Buggy

||

o

||

o

BRC-896811G Tire-rim-insert Complete, Green - Buggy

||

o

||

o

BRC-896811B Tire-rim-insert Complete, Black - Buggy

||

o

||

o

BRC-896811W Tire-rim-insert Complete, White - Buggy

||

o

||

o

BRC-896812Y Tire-rim-insert Complete, Yellow - Buggy

||

o

||

o

BRC-896812G Tire-rim-insert Complete, Green - Buggy

||

o

||

o

BRC-896812B Tire-rim-insert Complete, Black - Buggy

||

o

||

o

BRC-896812W Tire-rim-insert Complete, White - Buggy

||

o

||

o

BRC-896831Y Tire-rim-insert Complete, Yellow - Monster Truck

||

o

||

o

BRC-896831G Tire-rim-insert Complete, Green - Monster Truck

||

o

||

o

BRC-896831B Tire-rim-insert Complete, Green - Monster Truck

||

o

||

o

BRC-896851Y Tire-rim-insert Complete, Yellow 

||

o o

||

o o

BRC-896851B Tire-rim-insert Complete, Black

||

o o

||

o o

BRC-896851W Tire-rim-insert Complete, Yellow

||

o o

||

o o

BRC-895852-Y Tire-rim-insert Complete, Yellow-45A (Soft)

||

o o

||

o o

BRC-895852-B Tire-rim-insert Complete, Black-45A (Soft)

||

o o

||

o o

BRC-895852-W Tire-rim-insert Complete, White-45A (Soft)

||

o o

||

o o

BRC-895853-Y Tire-rim-insert Complete, Yellow-40A (Super Soft)

||

o o

||

o o



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-895853-B Tire-rim-insert Complete, Black-40A (Super Soft)

||

o o

||

o o

BRC-895853-W Tire-rim-insert Complete, White-40A (Super Soft)

||

o o

||

o o

BRC-896861G Tire-rim-insert Complete, Green

||

o o

||

o o

BRC-896861B Tire-rim-insert Complete, Black

||

o o

||

o o

BRC-896861W Tire-rim-insert Complete, White

||

o o

||

o o

BRC-896862Y Tire-rim-insert Complete, Yellow

||

o o

||

o o

BRC-896862G Tire-rim-insert Complete, Green

||

o o

||

o o

BRC-896862B Tire-rim-insert Complete, Black

||

o o

||

o o

BRC-896862W Tire-rim-insert Complete, White

||

o o

||

o o

|| ||

BRC-899111 Buggy Body  (PVC)

||

o o o

||

o

BRC-899311 Monster Truck Body  (PVC)

||

o o

||

o o

BRC-899511 Truggy Body  (PVC)

||

o

||

o

BRC-899121 Buggy Body  (PC)

||

o

||

o

BRC-899321 Monster Truck Body  (PC)

||

o o

||

o o

BRC-899522 Truggy Body  (PC)

||

o

||

o

|| ||

BRC-910340 Turnbuckle M3*40mm (Servo)

||

x x x x x x x x

||

x x x x x x x x

BRC-910445 Turnbuckle M4*45mm (Steering rod)

||

x x x x x x x

||

x x x x x x x

BRC-910473 Turnbuckle M4*73mm (Steering rod)

||

x

||

x

BRC-910536 Turnbuckle M5*36 (Rear upper Suspension Arm)

||

x x x x x x x x

||

x x x x x x x x

BRC-910626 Turnbuckle M6*26 (Front upper Supension Arm)

||

x x x x x x x x

||

x x x x x x x x

BRC-915826 Sway Bar 5.8 pivot ball, 2.6mm hole

||

o o o o o o o o

||

o o o o o o o o

BRC-915829 Sway Bar 5.8 pivot ball, 2.9mm hole

||

o o o o o o o o

||

o o o o o o o o

BRC-915831 Sway Bar 5.8 pivot ball, 3.1mm hole

||

o o o o o o o o

||

o o o o o o o o

BRC-915805  Pivot Ball

||

x x x x x x x x

||

x x x x x x x x



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

|| ||

BRC-916805 Shock Rod Ends 6.8mm

||

x x x x x x x x

||

x x x x x x x x

BRC-916890 Steering Pivot Ball 6.8mm

||

x x x x x x x x

||

x x x x x x x x

BRC-917809 Adjustable Ball 7.8mm

||

x x x x x x x x

||

x x x x x x x x

BRC-917811 Rear Pivot Ball 7.8mm

||

x x x x x x x x

||

x x x x x x x x

BRC-919813 Steering Kuncle Pivot Ball 9.8mm

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-920802 Shock O-rings & Spacers, 8*2

||

x x x x x x x x

||

x x x x x x x x

BRC-921002 Differential O-ring, 10*2

||

x x x x x x x x

||

x x x x x x x x

BRC-922215 O-ring, 22*1.5

||

x x x x x x x x

||

x x x x x x x x

BRC-922225 22x2.5 Fuel Tank sealing ring

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-930508  Ball-Bearing 5X8X2.5, sealed

||

x x x

||

BRC-930510  Ball-Bearing 5X10X4

||

x x x x

||

BRC-930511  Ball-Bearing 5X11X4

||

x x

||

BRC-933508 Ball-Bearing 5X8X2.5 Flanged, sealed

||

x x x

||

BRC-935508 Ball-Bearing 5X8X4 Flanged(Copper)

||

x x x x x x x x

||

x x x x x x

BRC-934610  Ball-Bearing 6X10X3(Copper)

||

x x x x x x x x

||

x x x x x x

BRC-930816  Ball-Bearing 8X16X4

||

x x x x x x x x

||

x x x x x x

BRC-938011 Coupling 11T & Bearing set 5X8X2.5 Flanged   

||

x x x

||

BRC-938014 Coupling 13-14T & Bearing set 5x10x2.5   

||

x

||

BRC-938018 Coupling 15-18T & Bearing  Set 5x11x4   

||

x x

||

|| ||

BRC-938081 Bearing set (26pcs) 

||

x x x x x x x x

||

x x x x x x x x

|| ||

BRC-940025 E-Clip 2.5

||

x x x x x x x x

||

x x x x x x x x



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-940050 E-Clip 5.0

||

o o o o o o o o

||

o o o o o o o o

BRC-942664 Shim 2.6*6*0.4 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-943075 Shim 3*7*0.5 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-944003 Shim 4*10*0.3 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-944005 Shim 4*10*0.5 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-945082 Shim 5*8*0.2 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-945083 Shim 5*8*0.3 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-946003 Shim 6*11.5*0.3 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-947005 Shim 7*12*0.5 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-948003 Shim 8*12*0.3 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-948003 Shim 8*12*0.5 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-941302 Shim 13.2*15.9*0.2 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-941303 Shim 13.2*15.9*0.3 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-941304 Shim 13.2*15.9*0.4 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-941305 Shim 13.2*15.9*0.5 mm

||

o o o o o o o o

||

o o o o o o o o

BRC-948081 Shims Set, Complete

||

o o o o o o o o

||

o o o o o o o o

BRC-948082 Body Clips + Shims and O-Ring set 

||

o o o o o o o o

||

o o o o o o o o

|| ||

BRC-953049 Rear Shaft 3x49mm

||

x

||

x

BRC-953051 Rear Shaft 3x50mm

||

x x x x x x x

||

x x x x x x x

BRC-954039 Upper Front Shaft 4x39mm

||

x x x x x x x

||

x x x x x x x

BRC-954045 Upper Front Shaft 4x45mm

||

x

||

x

BRC-954070 Inner shaft 4*70mm for Lower Suspension Arm 

||

x x x x x x x x

||

x x x x x x x x

BRC-952513  Wheel Hex Pin 2.5*13

||

x x x x x x x x

||

x x x x x x x x

BRC-952614  Wheel Hex Pin 2.6*13.7

||

x x x x x x x x

||

x x x x x x x x

BRC-952617  Wheel Hex Pin 2.6*16.9

||

x x x x x x x x

||

x x x x x x x x



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

|| ||

BRC-962308 Hex Set Screw M3*8

||

o o o o o o o o

||

o o o o o o o o

BRC-965303 Hex Set Screw M3*3

||

o o o o o o o o

||

o o o o o o o o

BRC-965304 Hex Set Screw M3*4

||

o o o o o o o o

||

o o o o o o o o

BRC-965306 Hex Set Screw M3*6

||

o o o o o o o o

||

o o o o o o o o

BRC-965308 Hex Set Screw M3*8

||

o o o o o o o o

||

o o o o o o o o

BRC-965310 Hex Set Screw M3*10

||

o o o o o o o o

||

o o o o o o o o

BRC-965404 Hex Set Screw M4*4

||

o o o o o o o o

||

o o o o o o o o

BRC-965405 Hex Set Screw M4*5

||

o o o o o o o o

||

o o o o o o o o

BRC-965406 Hex Set Screw M4*6

||

o o o o o o o o

||

o o o o o o o o

BRC-965412 Hex Set Screw M4*12

||

o o o o o o o o

||

o o o o o o o o

BRC-965504 Hex Set Screw M5*4

||

o o o o o o o o

||

o o o o o o o o

BRC-965505 Hex Set Screw M5*5

||

o o o o o o o o

||

o o o o o o o o

BRC-965506 Hex Set Screw M5*6

||

o o o o o o o o

||

o o o o o o o o

BRC-966308 Hex Socket Cap Screws M3*8

||

o o o o o o o o

||

o o o o o o o o

BRC-966312 Hex Socket Cap Screws M3*12

||

o o o o o o o o

||

o o o o o o o o

BRC-966314 Hex Socket Cap Screws M3*14

||

o o o o o o o o

||

o o o o o o o o

BRC-966318 Hex Socket Cap Screws M3*18

||

o o o o o o o o

||

o o o o o o o o

BRC-966320 Hex Socket Cap Screws M3*20

||

o o o o o o o o

||

o o o o o o o o

BRC-966322 Hex Socket Cap Screws M3*22

||

o o o o o o o o

||

o o o o o o o o

BRC-966325 Hex Socket Cap Screws M3*25

||

o o o o o o o o

||

o o o o o o o o

BRC-966410 Hex Socket Cap Screws M4*10

||

o o o o o o o o

||

o o o o o o o o

BRC-966425 Hex Socket Cap Screws M4*25

||

o o o o o o o o

||

o o o o o o o o

BRC-967208  Hex Screw Flat Head M2.5*8

||

o o o o o o o o

||

o o o o o o o o

BRC-967306  Hex Screw Flat Head M3*6

||

o o o o o o o o

||

o o o o o o o o

BRC-967310  Hex Screw Flat Head M3*10

||

o o o o o o o o

||

o o o o o o o o



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-967312  Hex Screw Flat Head M3*12

||

o o o o o o o o

||

o o o o o o o o

BRC-967314  Hex Screw Flat Head M3*14

||

o o o o o o o o

||

o o o o o o o o

BRC-967316  Hex Screw Flat Head M3*16

||

o o o o o o o o

||

o o o o o o o o

BRC-967318  Hex Screw Flat Head M3*18

||

o o o o o o o o

||

o o o o o o o o

BRC-967320  Hex Screw Flat Head M3*20

||

o o o o o o o o

||

o o o o o o o o

BRC-967408  Hex Screw Flat Head M4*8

||

o o o o o o o o

||

o o o o o o o o

BRC-967410  Hex Screw Flat Head M4*10

||

o o o o o o o o

||

o o o o o o o o

BRC-967412  Hex Screw Flat Head M4*12

||

o o o o o o o o

||

o o o o o o o o

BRC-967414  Hex Screw Flat Head M4*14

||

o o o o o o o o

||

o o o o o o o o

BRC-967416  Hex Screw Flat Head M4*16

||

o o o o o o o o

||

o o o o o o o o

BRC-967418  Hex Screw Flat Head M4*18

||

o o o o o o o o

||

o o o o o o o o

BRC-967420  Hex Screw Flat Head M4*20

||

o o o o o o o o

||

o o o o o o o o

BRC-967422  Hex Screw Flat Head M4*22

||

o o o o o o o o

||

o o o o o o o o

BRC-967425  Hex Screw Flat Head M4*25

||

o o o o o o o o

||

o o o o o o o o

BRC-968206 Hex Screw Round Head M2*6

||

o o o o o o o o

||

o o o o o o o o

BRC-968208 Hex Screw Round Head M2*8

||

o o o o o o o o

||

o o o o o o o o

BRC-968210 Hex Screw Round Head M2*10

||

o o o o o o o o

||

o o o o o o o o

BRC-968308 Hex Screw Round Head M3*8

||

o o o o o o o o

||

o o o o o o o o

BRC-968310 Hex Screw Round Head M3*10

||

o o o o o o o o

||

o o o o o o o o

BRC-968312 Hex Screw Round Head M3*12

||

o o o o o o o o

||

o o o o o o o o

BRC-968314 Hex Screw Round Head M3*14

||

o o o o o o o o

||

o o o o o o o o

BRC-968316 Hex Screw Round Head M3*16

||

o o o o o o o o

||

o o o o o o o o

BRC-968318 Hex Screw Round Head M3*18

||

o o o o o o o o

||

o o o o o o o o

BRC-968406 Hex Screw Round Head M4*6

||

o o o o o o o o

||

o o o o o o o o

BRC-968408 Hex Screw Round Head M4*8

||

o o o o o o o o

||

o o o o o o o o

BRC-968410 Hex Screw Round Head M4*10

||

o o o o o o o o

||

o o o o o o o o



Blaze-RC Limited
x = Standard included 1: 8 SPARE PART LIST

o = Option part

Part No.# Description Images

||

8
0

1
1

1
0

8
0

1
1

2
0

8
0

1
1

2
1

8
0

1
1

3
0

8
0

1
1

3
1

8
0

1
1

5
0

8
0

1
1

6
0

8
0

1
1

6
1

||

8
1

1
1

1
0

8
1

1
1

2
0

8
1

1
1

2
1

8
1

1
1

3
0

8
1

1
1

3
1

8
1

1
1

5
0

8
1

1
1

6
0

8
1

1
1

6
1

BRC-968412 Hex Screw Round Head M4*12

||

o o o o o o o o

||

o o o o o o o o

BRC-968414 Hex Screw Round Head M4*14

||

o o o o o o o o

||

o o o o o o o o

BRC-968416 Hex Screw Round Head M4*16

||

o o o o o o o o

||

o o o o o o o o

BRC-968418 Hex Screw Round Head M4*18

||

o o o o o o o o

||

o o o o o o o o

BRC-968420 Hex Screw Round Head M4*20

||

o o o o o o o o

||

o o o o o o o o

BRC-968425 Hex Screw Round Head M4*25

||

o o o o o o o o

||

o o o o o o o o

BRC-968214 Hex Screw Round Head M2.5*14

||

o o o o o o o o

||

o o o o o o o o

BRC-968501 Complete screw set for 1/8 EC

||

o o o o o o o o

||

o o o o o o o o

BRC-968502 Complete screw set for 1/8 Nitro 

||

o o o o o o o o

||

o o o o o o o o

BRC-969260 Lock nut M2.6 

||

o o o o o o o o

||

o o o o o o o o

BRC-969300 Lock nut M3

||

o o o o o o o o

||

o o o o o o o o

BRC-969301 NUT M3 With Flange 

||

o o o o o o o o

||

o o o o o o o o

BRC-969400 Lock nut M4

||

o o o o o o o o

||

o o o o o o o o

BRC-969401 NUT M4 with Flange 

||

o o o o o o o o

||

o o o o o o o o

|| ||

BRC-978101 Muffler, Complete

||

x x x x x x x x

||

BRC-890601 Exhaust Silicone seal

||

● ● ● ● ● ● ● ●

||

|| ||

BRC-863550 Wheelie Bar + Sway Bar Plate (L/R) - Graphite 2.5mm

|| ||

x x x

|| ||

BRC-832891 Wing Post

|| ||

x x x

|| ||

BRC-889202 Wheelie Bar + Sway Plate (L/R) + Wing Post

|| ||

x x x

BRC-889203 Wheelie Bar + Wing Post, Complete

|| ||

x x x


